



Test Report

No.T31720291616SC

Date: DEC 27, 2017

Page 1 of 2

REAPER HOUSEHOLD COMPANY LTD.
UNIT 21, 5/F.,WORLD-WIDE INDUSTRIAL CENTRE, 43-47 SHAN MEI STREET, FO TAN,
SHATIN, N.T.,HONG KONG

The following samples were submitted and identified on behalf of the client as:

COATING BPA TEST FOR AKS STAINLESS STEEL BOTTLES

SGS Case No. : CA317202927159
Style / Item No. : AKS JELLYFISH
Manufacturer : JIEYANG XINGCAI INDUSTRIAL CO., LTD
Supplier : JIEYANG XINGCAI INDUSTRIAL CO., LTD
Country of Origin : CHINA
Country of Destination : HONG KONG
Sample Receiving Date : DEC 15, 2017
Test Performing Date : DEC 15 – 27, 2017

Test Requested	Conclusion
Client's Requirement – Bisphenol A (BPA) Content	PASS

***** FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) *****

Signed for and on behalf of
SGS Hong Kong Ltd.

Che Wai Leuk, Jerry
Technical Manager

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



Test Results:

Bisphenol A (BPA) Content

Method: Solvent extraction

Analysis was performed by High Performance Liquid Chromatography with Mass Spectrometer (HPLC-MS)

Specimen Description	MDL (mg/kg)	Result(s) (mg/kg)
1. Green Coating (Raw Material)	0.1	ND

- Note:
- mg/kg = milligram per kilogram
 - ND = Not Detected (lower than MDL)
 - MDL = Method Detection Limit
 - Client's Limit : 1 ppm (1 mg/kg)

Sample Photo:



SGS authenticate the photo on original report only

*** End of Report ***

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.